




 

4 1 1 1  T A B L E RO CK  D R I V E  •  A U S T I N ,  T E X A S  7 8 7 3 1  •  ( 5 1 2 )  7 9 6 - 6 6 9 2  •  F A X  ( 5 1 2 )  2 3 1 - 9 8 5 1 

SOUTHEAST WISE COUNTY  
REGIONAL WASTEWATER STUDY 

 

 for 

 
 
   

      TWDB REGIONAL FACILITY PLANNING GRANT 

   (Project Contract No. 0804830844)   
 

FINAL REPORT 
 

June 30, 2010 
 
 
 
 

Prepared by: 
 

 
 



 

 i 

TRINITY RIVER AUTHORITY 
SOUTHEAST WISE COUNTY REGIONAL WASTEWATER STUDY 

 
 

TABLE OF CONTENTS 
 

Page 
 
1.0 EXECUTIVE SUMMARY ........................................................................................... 1 
2.0 INTRODUCTION....................................................................................................... 3 
[...]
Existing Development, Less Than 1 Acre Lots
Future Development, Greater Than 1 Acre Lots
Future Development, Less Than 1 Acre Lots
Unclassified Properties
ETJs
City Limits
Parks
Schools
County Boundaries
Highways
Minor State Roads
Other Features



 

 8 

3.2 Wastewater Flow Projections 
 
Wastewater flow projections for each of the cities were calculated using the population projections 
listed above in Table 3.1 and an average unit flow rate of 80 gallons per capita per day (gpcd).  The 
assumption for the average per capita flow rate is based on the advances made in water 
conservation along with the increase of high-efficiency appliances on the market these days.  
Average wastewater flow projections for each of the cities are shown in Table 3.2. 

 
Table 3.2:  Average Wastewater Flow Projections 

City 

Wastewater Flows (MGD) 

2008 2010 2015 2020 2025 2030 

2030 + 
Ultimate 

Build-out of 
Development 

AURORA 
   Projections for Existing City Limits 
   Proposed Developments within ETJ 
   Total 
   Flows within City Limits for WWTP 
   Total Wastewater Served by WWTP    

 
0.111 

0 
0.111 

0 
0 

 
0.120 

0 
0.120 

0 
0 

 
0.146 

0 
0.146 

0 
0 

 
0.177 
0.005 
0.182 
0.002 
0.007 

 
0.216 
0.029 
0.244 
0.014 
0.043 

 
0.262 
0.124 
0.386 
0.060 
0.184 

 
0.262 
0.400 
0.662 
0.060 
0.460 

BOYD 
   Projections for Existing City Limits 
   Proposed Developments within ETJ 
   Proposed Developments outside ETJ 
   Total 

 
0.100 

0 
0 

0.100 

 
0.104 

0 
0 

0.104 

 
0.115 

0 
0.003 
0.118 

 
0.127 
0.002 
0.021 
0.149 

 
0.140 
0.010 
0.055 
0.204 

 
0.155 
0.018 
0.086 
0.258 

 
0.155 
0.100 
0.436 
0.690 

NEWARK 
   Projections for Existing City Limits 
   Proposed Developments within ETJ 
   Total 

 
0.088 

0 
0.088 

 
0.092 

0 
0.092 

 
0.101 
0.012 
0.113 

 
0.112 
0.073 
0.185 

 
0.123 
0.163 
0.286 

 
0.136 
0.293 
0.429 

 
0.136 
0.593 
0.729 

NEW FAIRVIEW 
   Projections for Existing City Limits 
   Proposed Developments within ETJ 
   Proposed Developments outside ETJ 
   Total 
   Flows within City Limits for WWTP 
   Total Wastewater Served by WWTP 

 
0.116 

0 
0 

0.116 
0 
0 

 
0.123 

0 
0 

0.123 
0 
0 

 
0.142 

0 
0 

0.142 
0.032 
0.032 

 
0.165 

0 
0 

0.165 
0.052 
0.052 

 
0.191 

0 
0 

0.191 
0.072 
0.072 

 
0.222 

0 
0 

0.222 
0.091 
0.091 

 
0.222 

0 
0 

0.222 
0.091 
0.091 

RHOME 
   Projections for Existing City Limits 
   Proposed Developments within ETJ 
   Total 

 
0.120 

0 
0.120 

 
0.127 

0 
0.127 

 
0.148 
0.012 
0.160 

 
0.171 
0.091 
0.262 

 
0.198 
0.249 
0.447 

 
0.230 
0.419 
0.649 

 
0.230 
0.910 
1.140 

Total for Five Cities 0.308 0.323 0.391 0.604 0.982 1.521 3.110 

4.0 EXISTING WASTEWATER FACILITIES 
 
The Cities of Boyd, Newark and Rhome have existing wastewater collection systems and treatment 
plants, while the Cities of Aurora and New Fairview are currently served exclusively by on-site 
sewage facilities (OSSFs).  There are currently no wastewater treatment plants (WWTPs) in the 
study area that are operated by developers participating in this study.  However, the proposed Ivy 
Hills development recently obtained a discharge permit from TCEQ to build a 0.300 MGD WWTP 
northwest of Boyd.  The Rolling V Ranch development is in the process of preparing a discharge 
permit application to submit to TCEQ for a package plant on the property.  
 



 

 9 

In addition to the treatment facilities listed above, two wastewater treatment facilities exist outside of 
the study area and/or are not participants in the regional study.  The first WWTP facility is located in 
Chisholm Springs, just south of the Wise and Tarrant County line in Tarrant County; it is operated by 
Aqua Development, Inc.  The second WWTP facility is located in Newark on the property of the 
Kenneth Copeland Ministries.  This facility has a zero discharge permit.  These two WWTP facilities 
are not included in the overall regional system at this time; however, the wastewater flows 
discharged by the Chisholm Springs WWTP were factored into the water quality modeling activities 
and evaluation.  
 
A description of the existing wastewater facilities owned and operated by the Cities of Boyd, Newark 
and Rhome is provided in the sections below.  Refer to Figure 4.1 for the location of the existing and 
planned treatment facilities; the existing WWTPs are shown in green and the planned WWTPs are 
shown in red. 

4.1 City of Boyd 
 
The City of Boyd provides wastewater service to about 550 connections, most of which are located 
in the central city area.  Approximately 10 connections are in Highland Oaks, a new subdivision by 
Larry Cole Communities and located north of the city.  The system includes primarily 6 and 8-inch 
gravity lines, nine lift stations of the submersible type (all but one with Flygt pumps and control 
systems), force mains, and a treatment plant on the eastern edge of the city.   
 
Highland Oaks is served via a 12-inch gravity sewer that runs south from Highland Oaks along FM 
730 to the West Fork of the Trinity River, a lift station on the north bank of the river (with two 10 Hp 
Meyers grinder pumps), and a force main that crosses the river and discharges into the City’s sewer 
system south of the West Fork and about 1500 feet upstream of their WWTP.   This system is 
reported to have cost about $1.24 million and was designed to serve Highland Oaks and lots 
adjacent to FM 730 and north of the West Fork of the Trinity River.    
 
The existing wastewater treatment plant includes an influent micro-strainer and a flow equalization 
basin at the influent end of the plant.  A lift station then pumps the wastewater to two parallel 
treatment “trains” each capable of treating 0.120 MGD.  Each train consists of a concentric type 
wastewater treatment plant that includes an aeration tank, clarifier, sludge holding basin, chlorine 
contact tank, and flow meter (V-notch weir).   The plant also includes two sets of sludge drying beds.  
Treated effluent is discharged into the West Fork of the Trinity River.  Both plants were constructed 
with steel tanks.  The second train, constructed in 2008, was recently brought online.  A photo of the 
City of Boyd -- Phase II concentric circle type package WWTP (0.12 MGD design capacity) is shown 
below in Figure 4.2. 

 
The plant is permitted for a daily average flow of 0.24 MGD and the 2-hour peak flow shall not 
exceed 500 gpm, which is equivalent to a flow rate of 0.72 MGD.  The daily average limits for BOD 
(5-day) and TSS are each 20 mg/L (40 lbs/day on a load basis).  There is no limit for ammonia 
nitrogen in the permit.  Average daily flows typically range between 0.07 and 0.09 MGD during dry 
periods, but reached a daily flow of about 0.210 MGD during and following a 2.2-inch rain in March 
2008.  Other rain events have typically produced daily flows of 0.120 to 0.160 MGD.  Thus, during 
dry periods the plant is typically operating at about 25% to 33% of its permitted capacity, and peak 
daily flows during wet periods can reach about 3 times the average daily dry weather flow. 



 

 10 

 
 

Figure 4.1: Existing and Planned Wastewater Treatment Plants 



 

 11 

 
 

Figure 4.2: City of Boyd – Phase II Concentric Circle Type WWTP 
 
Several problems with the newer treatment train have been reported including problems with the 
blowers and that the tankage was “out-of-round”.  As with the other plants, sludge drying can be a 
problem during rainy periods.  A hydraulic problem related to a recently constructed gravity line, 
relative to the equalization basin, has also been reported. 
 
The treatment plant is located on a 10-acre site that is owned by the City of Boyd.  The City reports 
that there is easily enough room for two additional treatment trains of 0.12 MGD each, for a total 
plant capacity of almost 0.5 MGD. The project team has determined that the site could 
accommodate a treatment plant of 2 or even 3 MGD if the additional trains were built with higher 
capacities. 
 
The City has a total of five staff with duties related to the wastewater system, including the Public 
Works Director, who estimates that these staff members spend about 50% of their time on the 
operation and maintenance of the wastewater collection system, lift stations, and the treatment 
plant.   Their other duties include water supply and distributions, streets and drainage, and animal 
control. 

4.2 City of Newark 
 
The City of Newark provides wastewater service to its central area, to several schools and to the 
Chisholm Creek development north of the City.  Currently, there are about 285 connections to the 
system.  An additional 70 homes, located within the city limits, are served by OSSFs.  Areas west 
and north of the City have been typically developed at about one lot per acre and most are not 
connected to the City’s sewer system; although, there has been some interest expressed by some 
of the homeowners over the past few years.  The City does not have any current plans to extend 
service into these areas. 
  
Newark’s wastewater system includes primarily 8-inch and 10-inch gravity lines, six lift stations of 
the submersible type, force mains, and a treatment plant on the southern edge of the city.  The lift 
station serving the Chisholm Creek development and nearby schools is located east of FM 3433 and 
pumps through a force main which runs west along a private road to the east ROW of FM 3433 and 



 

 12 

then south.  The force main discharges into an 8-inch gravity sewer that continues south along FM 
3433 towards central Newark. 
 
The existing wastewater treatment plant consists of influent bar screens, an oxidation ditch aeration 
tank, two clarifiers, four sludge drying beds, a chlorine contact basin, a flow monitoring structure, 
and a flow equalization/de-chlorination basin.  After de-chlorination, treated effluent flows through a 
series of wetland ponds prior to being pumped to a discharge into the Derrett Creek arm of Eagle 
Mountain Reservoir.  The original plant was built in about 1978 and the wetlands were added in 
1997.  A photo of the aeration basin (foreground) and sludge drying beds (background) at the 
Newark WWTP is shown below in Figure 4.3. 
 

 
 

Figure 4.3: Aeration basin and sludge drying beds at the Newark WWTP 
 
The existing plant is permitted for a daily average flow of 0.10 MGD and the 2-hour peak flow shall 
not exceed 174 gpm, which is equivalent to a flow rate of 0.25 MGD.  The daily average limits for 
CBOD (5-day), TSS, and ammonia nitrogen are 7, 15, and 2 mg/L, respectively (5.8, 13 and 1.7 
lbs/day on a load basis). 
 
Daily flows typically range between 0.045 and 0.055 MGD during dry periods, but the data provided 
by the City indicates that flows increase to 0.075 MGD during and following rain events.  Thus, the 
plant is typically operating at about 45 to 55% of its permitted capacity during dry weather periods.  
 
Several operating problems were reported by the City’s staff.  These included the difficulty of 
cleaning and maintaining the wetland ponds, inadequate sludge drying area for the weather often 
encountered, and low dissolved oxygen levels in the Derrett Creek arm of the lake.  It was also 
observed that the original fixed aerators on the oxidation ditch had been replaced by floating 
aerators with horizontal shafts.  The operators also report that the plant has had problems meeting 
the effluent limits, although with the new metering and sampling location, fewer violations have 
occurred. 
 
The oxidation ditch, clarifiers, sludge drying beds, and chlorine contact basin are located on a 2-acre 
site that is owned by the City of Newark.  The flow monitoring structure, flow equalization/de-
chlorination basin and wetland ponds are located on property owned by Tarrant County WCID No. 1.  



 

 13 

The usable portion of this property (above the 100 year flood plain) is about 7 acres in size.  Tarrant 
County WCID No. 1 also owns additional land south of the existing treatment plant and wetlands. 
 
Three City employees are responsible for operating and maintaining both the water and wastewater 
systems of Newark.  The Public Works Director estimates that about 60% of their time is spent on 
wastewater collection and treatment. 

4.3 City of Rhome 
 
Rhome provides wastewater service to its central area and to the Ellis Homestead development 
west of Interstate 81/U.S. Highway 287.  Currently, there are about 534 connections to the system.  
The system includes about 12-miles of 6, 8, 10 and 12-inch gravity lines (mostly PVC pipe but also 
some older sections of clay pipe), approximately 130 manholes, one lift station, and two treatment 
plants that are known as the East and West WWTPs.  The lift station is located at the West WWTP 
and pumps directly into the plant.  This lift station is equipped with two 7.5 Hp/325 gpm pumps. 
 
The East WWTP is over 40 years old and consists of a small bar screen, an Imhoff tank, and two 
lagoons in series.  The primary lagoon has a small floating aerator in it.  The plant is equipped with 
sludge drying beds and with a gravity dewatering container, since the sludge drying beds have 
proved to be inadequate.  The East WWTP is permitted for a daily average flow of 0.08 MGD and no 
2-hour peak flow limit is noted in the permit.  The daily average limits for BOD (5-day), and TSS are 
30 mg/L and 90 mg/L respectively (or 20 and 60 lbs/day on a load basis).  The effluent must contain 
at least 4.0 mg/L of dissolved oxygen.  Effluent is discharged into Elizabeth Creek, which flows into 
Grapevine Lake.  A photo of the Rhome East WWTP is shown below in Figure 4.4.  Vegetation was 
recently removed from the lagoons at the time of the photo, and the City intended to remove 
additional vegetation surrounding the area.  A floating aerator had been added recently to improve 
the performance of the pond. 
 
 

 
 

Figure 4.4: Lagoons at the Rhome East WWTP 
 
The West WWTP was built in 1997 and includes an influent lift station, a concentric circle type 
package plant, and additional structures.  The unit processes include an influent bar screen, 



 

 14 

aeration tank, clarifier, sand filters, a filtered water storage tank, a chlorine contact tank, and flow 
monitoring prior to discharge.  Sludge processing includes an aerated sludge holding tank and 
sludge drying beds.  Treated effluent is discharged into Oates Branch, which flows to the West Fork 
of the Trinity River just north of the upstream end of Eagle Mountain Reservoir.  The West WWTP is 
permitted for a daily average flow of 0.15 MGD and the 2-hour peak flow shall not exceed 313 gpm, 
which is equivalent to a flow rate of 0.45 MGD.  The daily average limits for CBOD (5-day), TSS, 
and ammonia nitrogen are 10, 15, and 3 mg/L, respectively (13, 19 and 3.8 lbs/day on a load basis).  
A photo of the Rhome West WWTP is shown below in Figure 4.5; it consists of a concentric circle 
type package WWTP (0.15 MGD design capacity).  Filters and sludge drying beds are located 
behind the circular tank. 
 
 

 
 

Figure 4.5: Rhome West WWTP – Concentric Circle Type WWTP 
 
At the East WWTP, average daily flows, as measured by the effluent meter, are highly variable, but 
typically below 0.03 MGD during dry months, or about 40% of the permitted capacity of the plant.  
However, during a rainy period in March of 2008, flows reached 0.28 MGD (peak daily basis) and 
flows were above 0.20 MGD for several days during this period (equivalent to 6.7 to 9.3 times the 
typical average daily flow into the plant).  The average daily flow during this rainy month of March 
2008 was about 0.13 mgd, or about 160% of its permitted average daily flow limit of 0.08 MGD.  
 
At the West WWTP, average daily flows are typically between 0.035 and 0.055 MGD during dry 
periods, or about 25% to 40% of the permitted capacity of the plant.  This plant also experiences 
high peak flows during and after rain events.  In March of 2008, flows reached 0.50 MGD (peak daily 
basis), which is equivalent to about 9 to 14 times the typical range of average daily flows into the 
plant as noted above.  The average daily flow during this rainy month of March 2008 was about 0.20 
MGD, or about 133% of its permitted average daily flow limit of 0.15 MGD.  
 
From the flow information summarized above, infiltration/inflow (I/I) is quite high and has resulted in 
permit violations at both plants.  The City has recently purchased smoke detection equipment and 
plans to conduct a study to identify the major sources of I/I.  Since the initial system was installed in 
the late 1950s and early 1960s with clay pipe, it is anticipated that numerous sources of I/I will be 
discovered.  Some of the clay pipe segments were replaced in the 1990s with PVC pipe, and the 



 

 15 

high I/I indicates that additional replacements will probably be required.  It is suspected that a 
wastewater line located under a stock pond may have been damaged when the pond was rebuilt 
and could be contributing a substantial amount of I/I. 
 
The City reported that the West WWTP is operating fairly well except that the clarifier arm was 
scraping on one side of the clarifier, the site is subject to local flooding, and sludge drying is a 
problem.  The City recently had to rent a portable belt press to dewater the accumulated sludge, and 
the purchase of a dewatering container is being considered.   

 
On the other hand, the East WWTP relies on an outdated technology and pond maintenance is 
difficult and time consuming.  It has been reported that the ponds have not been dredged over their 
40-year life, and that although they were originally clay-lined, it is suspected that the clay liner has 
been compromised.  Other operating problems include difficulties in keeping the gas vents open on 
the Imhoff tank due to the amount of grease and scum that float into these vent areas, and the 
difficulty of dewatering the anaerobic sludge produced by the plant.  Complaints about odors in the 
vicinity of the East WWTP are common.  An open-top Imhoff tank with anaerobic treatment and 
settling processes at the Rhome East WWTP are shown below in Figure 4.6.  Lagoons with 
vegetation that has been removed recently are shown in the background. 
 

 
 

Figure 4.6: An Open-Top Imhoff Tank at the Rhome East WWTP 
 
The East WWTP is located on a 3-acre site on the southeast side of the city, and the two lagoons 
are located on about 10 acres of parkland adjacent to the WWTP.  The West WWTP is located on a 
site adjacent to the Ellis Homestead development.  Its 10-acre site could accommodate expansions 
up to a total capacity of approximately 0.45 MGD.  In fact, the City reports that it is evaluating 
projects to expand the plant by either 0.15 MGD or 0.30 MGD.  This expansion would allow for the 
closure of the East WWTP, which the City is anxious to accomplish due to the operating problems 
cited above.  Wastewater flowing to the East WWTP would be diverted to a lift station, and then 
through approximately 3000 LF of force main, 3000 LF of gravity line, and eventually to the West 
WWTP.  The City has estimated the cost of the lift station, force main and gravity sewer will be 
about $1.5 million.  The City hopes to undertake this project by the year 2013. 
  



 

 16 

Rhome’s wastewater system is operated and maintained by the Director of Public Works and one 
assistant.  The Director of Public Works estimates that they spend about 40% of their time on 
wastewater related activities, with the rest of their time devoted to water supply, streets, drainage, 
and miscellaneous activities. 
 
In summary, the Cities of Boyd, Newark and Rhome have wastewater (WW) collection systems and 
treatment plants, while Aurora and New Fairview have only OSSFs.  All three cities with WW 
systems have trouble with I/I and sludge drying.  Newark’s WWTP plant has little excess capacity 